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Especificaciones y Grados / Standard or Specification and Steel Grade

Fittings ling to ASTM A 234 WPB-10, NACE MR 01.75-2003
Conform to ASME i Ed. 2001 ASME 5A-234,Grade WPE, NACE MR0103-2003

Dimensiones y tolerancias / Dimension and tolerances

ASME B 16.9 - 2007

Facturallnvoice:
Bocas f Ends
Biselado / Bevelled ends

DESCRIPCION DE MATERIAL f MATERIAL DESCRIPTION

PRUEBAS MECANICAS f MECHANICAL TEST

PRUEBA DE IMPACTO 9°C / IMPACT TEST 0°C

UREZA . BROMEDID
ART. | coLapa | canTIDAD - ESF. CEDENCIA | ESF.RUPTURA | g qys | D DIMENSICNES 1 2 3
Temt | HEAT CODE | OUANTITY DESCRIPCION / DESCRIPTION YIELD STRENGTH [| TENSILE STRENGTH| .o, | MARDNESS [l o bm oms o o oes | AVERAGE
(Mpa) (Mpa) HBW B Joules
1 TE2432 4 CODO 12 X 90° R.1I.. CED-XS5 305 486 42 122
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Certificarnas que Ios resultades de los Andlisis Quimices y Pruebas Mecénicas son

verdadaros o una copia fiel de 10s cenificados enviados por ef Fabricante y/o el proveedor

. ANALISIS QUIMICO 7 CHEMICAL ANALYSIS
PROCESC COLADA COLADAMEAT | %C.E.| %C | %Mn | %P %S %Si | %Cr %Cu %Mo | %Ni %YV %Nb
PROCESS | HEATCODE | MPJMOTHER PIPE
HF T62432 52432 0320 | o0.180 [ 0. 700{ 0,012 | n.o03| e.290 | o066 | o0.058 { p.029| o.030 { o0.co0 | o.ogo

piclas: Notes:
Formada en'calienls a 620G-940°C, enfriada al Het formed fitings in a range from 620°C to 8A0°C, cooled in stil alr,
@ire; Formado en fijo normalizado a 940°C max. Cold tfarmed nomatized at 840°C max.

{Tiempo d= permanencia 10", Holding time 10°.

de Maleria Prima {Tuberia Sin Cosiura) conforme ASTM A106 Grado B can N*
[We cerlify that result of chemical analysis and mechanical last are trug and comect
lcopy of the test certificate issued by Ihe manufacturer and/or suplier Raw

material (Seamless Pipe) cens conform to ASTM A106 Grade B N®

13012428

"Esle material cumple con los requerimientos aspacificados en l2 arden”.

"fhe material of this certificate heat number mentioned above is in compilance

The Products descrbed herein were p

ién Dil al:

Visual dimensional check: Salistaclary

HF: FCRMACO EN CALIENTE/HOT FORMED CF: FORMADO EN FRID/COLD FORMED

Quality Manaberflefe de Calidad:
ING. WALDC GALLEGOS GALVAN

the "R”which is permanently marked on each fitting.! The values of hardness for fillings NPS 2 1/2" and smaller ones oblain
fram lhe convarsion of hardness Rockwell B ta hardness Brinell HBW by means of table WILSON DESK CHART &0,

Los valares de dureza para conaxlonas de NPS de 2 142" y.mennres. se obtienen de la conversion de direza Rockwell B 2
dureza Brinell HBW medianis la tabla WILSON DESK CHART 80.

ith the requiremenls spacified in the order”.

roduced in accardance with the above referenced specificalion and are identified with

FOR03161




